SCOOTER PARTS --> ADOCTOR --> 9.FOOTBOARD

No. Part No. Description in Chinese Description in English Q'ty
1 ADOC-090100 ̤ Footboard 1
2 ADOC-090200 Tool box 1
3 ADOC-090300 ͷҹ Helmet Hook 1
4 ADOC-090400 Ƿ˨M6X20 Hexagon bolt M6*20 4
5 ADOC-090500 ƿ Battery cover 1
6 ADOC-090600 Թݶ4.2X16 Self-tapping screw st4.2*16 4
7 ADOC-090700 Ƭ4.2 Clip 4.2 16
8 ADOC-090800 ǰ෴ Side reflector 2
9 ADOC-090900 ǷĸM5 Hexagon nut M5 2
10 ADOC-091000 ĸM6 Nut M6 1
11 ADOC-091100 ܺ Frame number cover 1
12 ADOC-091200 Cap of cup 1
13 ADOC-091300 ̤Ƥ Ruber footboard 1